SPORTON LAB.

FCC RF Test Report

Report No. : FG742403A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 24.50 dm  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

Date: 26 MAY.2017 17.08:56

@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10 d -10 d
| SPURIOUS_LINE_AB! | SPURIOUS_LINE_ABS_
-20 + -20
30 d -0 d
50 d . |
60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |___PowerAbs | ALimit | Rangelow | RangeUp | RBW | Frequency |___PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 61.6 -37.08 dem -24.08 d8 30.000 MHz 1.000 GHz 1.000 MHz 879.05297 MHz -36,87 dém -23.87 d8
1.000 GHz 1.845 GHz 1.000 MHz -38.27 dBm -25,27 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.77173 GHz ~38.16 dBm -25.16 d8
1.915 GHz 3.000 GHz 1.000 MHz -35.98 dem -22,98 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.93498 GHz -36.35 dem -23.35 d8
3.000 GHz 7.000 GHz 1,000 MHz -31.32 dem -18.32 d8 3.000 GHz 7.000 GHz 1,000 MHz 5.89989 GHz -32,08 dBm -19.08 d8
7.000 GHz 13.600 GHz 1.000 MHz 10.63563 GHz ~34.80 dBm -21,80 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.36612 GHz -34.35 dem 21,35 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.42385 GHz -31.73 dm -18.73 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.48749 GHz -31.16 dBm -18.16 dB
i i
Date: 26.MAY.2017 17:07.33 Date: 26.MAY.2017 17:4222
Spectrum o Spectrum 2
Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbHL qheck PARS 20 dbHL qheck PARS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
od od
-10 d
ABS. | SPURIOUS_LINE_ABS_
-20 +
-0 d -0 d
50 d -50 d
-60 d -60 d
-70 d -70 di
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 8596.84908 MI -36.55 dem -23.55 d8 30.000 MHz 1.000 GHz 1.000 MHz 539.72264 MHz -36,62 dem -23.62 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.83930 G -37.03 dBm -24.03 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.30299 GHz ~38.00 dBm -25.00 de
1.915 GHz 3.000 GHz 1.000 MHz 2.98325 Gl -36.78 dBém -23.78 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.97756 GHz -36.95 dBém -23.95 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.66379 GHz -30.51 dBm -17.51.d8 3.000 GHz 7.000 GHz 1.000 MHz 6.72928 GHz -32.13 dBm -19.13d8
7.000 GHz 13.600 GHz 1.000 MHz 13.28582 GHz -35.27 dem .27 dB 7.000 GHz 13.600 GHz 1.000 MHz 12.78237 GHz -34.52 dem -21.52 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.37750 GHz -31.96 dBm -18.96 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.48042 GHz -31.75 dém -18.75 dB
L i J L i J [ ..

Date: 26 MAY.2017 17.44:05

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

Date: 26 MAY.2017 17:10.22

@1 Max @1 Max
20 gL qheck PARS 20 gL qheck PARS
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_} INE_ABS PABS
10 10
od od
-10 d
| SPURIOUS_LINE_AB _LINE_ABS_
-20 +
a0d -30d
-50 -50
-60 d 60 d
-70 d -70 di
Start 30,0 MHz 48006 pts Stop 19.1 GHz Start 30,0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelovw | RangeUp | RBW 1 | Powerabs | ALimit | Rangelovw | RangeUp | RBW 1 Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 879.05297 MHz -35.63 dem -22.63 d8 30.000 MHz 1.000 GHz 1.000 MHz 901.83658 MHz -37.07 dém -24.07 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.78694 GHz -37.36 dBm -24,36 d8. 1.000 GHz 1.845 GHz 1.000 MHz 1.81058 GHz -36.12 dBm -23.12.d8
1.915 GHz 3.000 GHz 1.000 MHz 2.96400 GHz -36.62 dBém -23.62 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.92074 GHz -35.39 deém -22.39 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -31.58 dBm -18.58 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.95338 GHz -31.53 dbm -18.53 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.22501 GHz -34.29 dém -21.29 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.42582 GHz -34.44 dem -21.44 d8
13.600 GHz 19.100 GHz 1.000 MHz 17.21619 GHz -19.33 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.43524 GHz -31.58 dBm -18.58 dB
i i
L )| J - L )| J -

Date: 26 MAY.2017 17:45:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG742403A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dam  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

Date: 26 MAY.2017 18:14:21

(@1 1ax CREn
20 dbifpl Jhark 20 gbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PASS
10 10
od od
LINE_ABS, - LINE_AB!
S5 -30
T 50 df
50 d
60 d
-60 di
70 d
70 d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |__Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit | 1.000 GHz 1.000 MHz 299.28286 MHz -36.07 dBm -23.07 dB
30.000 MHz 820,000 MHz 1.000 MHz 550.23268 MHz -37.00 dém -24,00 dé 1.000 GHz 1.845 GHz 1.000 MHz 1.72275 GHz -36.81 dém -23.81de
855,000 MHz 1.000 GHz 1.000 MHz 939.60145 MHz -37.16 dém -24,16 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.88480 GHz -36.57 dém -23.57 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2,99713 GHz -36.04 dém -23.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94876 GHz -31.33 dBm -18.33 d
3.000 GHz 7.000 GHz 1.000 MHz 6.81927 GHz -32.36 dém -19.36 dé 7.000 GHz 13.600 GHz | 1.000 MHz 13.21181 GHz -35.34 dém -22.34 dB.
7.000 GHz 9.000 GHz 1.000 MHz 8.11899 GHz -34.00 dBém -21.00 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.36954 GHz -31.77 dém -18.77 dB.
L ¢ J T oa L ¢ J
Date: 26 MAY.2017 1810.44 Date: 26.MAY.2017 18:51:25
Spectrum on Spectrum v
Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 1ax CRED
20 dbifpl Jhark 20 gbifil qheck PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_| INE_ABS PAES
10 10
0 od
10d -10 di
= NE 7S [ SPURIOUS_LINE_ABS_
LS _LINE_ABS_ 20
-30d |I : !
50 d
60 d
-60 di
70 d
-70d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc | _PpowerAbs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 801.07651 MHz -36.96 dBm -23.96 dB.
30.000 MHz 820,000 MHz 1.000 MHz 571.86657 MHz -36.89 dém -23.89 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.77460 GHz -37.34 dém -24.34 de
855,000 MHz 1.000 GHz 1.000 MHz 861.63043 MHz -37.56 dém 24,56 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.76696 GHz -37.26 dém 26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.32971 GHz -36.86 dém -23.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84177 GHz -31.65 dBm -18.65 de
3.000 GHz 7.000 GHz 1.000 MHz 6.84427 GHz -32.78 dém -19.73 de 7.000 GHz 13.600 GHz | 1.000 MHz 13.35888 GHz -33.78 dém -20.78 dB.
7.000 GHz 9.000 GHz 1.000 MHz 7.04062 GHz -34,88 dém -21.88 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.46431 GHz -31.81 dém -18.81 dB
L ¢ J L ¢ J 4 L]

Date: 26 MAY.2017 18:5247

Highest Channel

Highest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 d8m  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Date: 26 MAY.2017 18:16:23

@1 Max
20 dbifpllJhack 20 dblfil qheck
Line _§PURIOUS_} INE_ABS PABS Line _§PURIOUS_| INE_ABS
10 di 10
0 od
LINE_ABS. _LINE_ABS_
30 d -30 -
“-unwwl l -50
50 d
60 di
60 d
70 d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc; | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz B65.06452 MHz -37.00 dBm -24.00 dB
30.000 MHz 820,000 MHz 1,000 MHz 246.15442 MHz ~36.59 dém -23.59 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.63069 GHz -36.15 dBm -23.15de
855.000 MHz 1.000 GHz 1.000 MHz 920.25362 MHz -36.93 dem -23.93 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.07698 GHz -36.34 dBm -23.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,93938 GHz -36.97 dem -23.97 d8 3.000 GHz 7.000 GH2 1.000 MHz 6.76978 GHz -31.68 dBm -18.65 dB
3.000 GHz 7.000 GH2 1.000 MHz 6.85977 GHz -33.00 dem -20.00 de 7.000 GHz 13.600 GHz | 1.000 MHz 13.43100 GHz -34.60 dem -21.60 de
7,000 GHz 9.000 GHz 1.000 MHz 7.46582 GHz -34.69 dm -21,69 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.05224 GHz -31.90 dem -18.90 dB
L )i J L] )4 J ) e
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG742403A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10

@1 Max
Limit gheck
20 dblfe—RPLRIOUS L INE ARS L
10d
0
10 di
[ SPURIOUS_LINE_ABS_
20 d
-30 -
-0
60 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 877.11394 MHz -36.49 dém -23.49 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.38949 GHz -38.14 dém -25.14 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.93173 GHz -37.14 dem 24,14 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.69429 GHz -32,20 dem
7.000 GHz 13.600 GHz 1.000 MHz 12.39346 GHz -33.70 dem
13.600 GHz 18.000 GHz 1.000 MHz 15.86788 GHz -30.70 dBm
W

Date: 26 MAY.2017 20:5222

Middle Channel

Spectrum

Ref Level 30.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10

@1 Max
Limit qheck
20 dblfe—RPLRIOUS L INE_ARS
10d
od
10 di
[ SPURIOUS_LINE_AB
20 |
-30
-0
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 852.87606 MHz -36.69 dem -23.69 d8
1.708 GHz 1.50258 GHz -38.62 dem
3.000 GHz 2.84944 GHz -36.70 deém
7.000 GHz -31,97 dém
13.600 2 GHz -34.72 dem
18.000 GHz 97 GHz

Date: 26 MAY.2017 20:53.37

Highest Channel

Spectrum

Ref Level 30.00 dm  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10

(@1 Max

Limit heck
20 dbife—$PURIOUS | INE_ABS

~

Date: 26 MAY.2017 20:54:52

50
-60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 834.,45527 MHz -36.77 dém -23.77 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.65902 GHz ~38.09 dem -25.00 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.17915 GHz -36.17 dBm -23.17 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -31.77 dém -18.77.d8
7.000 GHz 13.600 GHz 1.000 MHz 13.33720 GHz -34.80 dem -21.80 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.79717 GHz -30.99 dm -17.99 d8
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saronis. FCC RF Test Report

Report No. : FG742403A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icgligs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0029 0.0012
40 Normal Voltage 0.0038 0.0026
30 Normal Voltage 0.0008 0.0045
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0121 0.0005
0 Normal Voltage 0.0152 0.0010
-10 Normal Voltage 0.0042 0.0006 PASS
-20 Normal Voltage 0.0126 0.0020
-30 Normal Voltage 0.0018 0.0105
20 Maximum Voltage 0.0025 0.0027
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0057 0.0014

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.4 V

SPORTON International (ShenzZhen) INC.
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Page Number

Report Issued Date : Jul. 12, 2017

Report Version
Report Template No.: BU5-FG22/24/27 Version 1.2

1 A29 of A32

: Rev. 01




saronis. FCC RF Test Report

Report No. : FG742403A

Test Conditions Middle Channel GS(‘:g/ISlfA(;O (Eggg(lj:; 8) lenitr:]aitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024 0.0036
40 Normal Voltage 0.0049 0.0011
30 Normal Voltage 0.0003 0.0038
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0013 0.0102
0 Normal Voltage 0.0001 0.0059
-10 Normal Voltage 0.0016 0.0052 PASS
-20 Normal Voltage 0.0004 0.0024
-30 Normal Voltage 0.0012 0.0150
20 Maximum Voltage 0.0031 0.0024
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0019 0.0072
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Test Conditions Middle Channel YF!%A%M].';E;E(;S\; 2L5Irr)nr::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0042
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0112
0 Normal Voltage 0.0004
-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0022

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.4 V
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saronis. FCC RF Test Report

Report No. : FG742403A

Test Conditions Middle Channel (WREA%%SEECSS”) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0002
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0034
Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG742403A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0021
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0007
Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG742403A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -69.93 -13 -56.93 -75.49 -74.34 2.84 9.40 H
2509.2 -67.22 -13 -54.22 -77.64 -71.97 3.7 10.60 H
3345.6 -64.76 -13 -51.76 -79.52 -70.84 4.37 12.60 H
Middle
1672.8 -69.12 -13 -56.12 -73.83 -73.53 2.84 9.40 \Y,
2509.2 -67.73 -13 -54.73 -77.56 -72.48 3.70 10.60 \%
3345.6 -65.89 -13 -52.89 -79.46 -71.97 4.37 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -70.96 -13 -57.96 -76.52 -75.37 2.84 9.40 H
2509.2 -68.27 -13 -55.27 -78.69 -73.02 3.7 10.60 H
3345.6 -65.98 -13 -52.98 -80.74 -72.06 4.37 12.60 H
Middle
1672.8 -71.95 -13 -58.95 -76.66 -76.36 2.84 9.40 Y,
2509.2 -69.01 -13 -56.01 -78.84 -73.76 3.70 10.60 Y,
3345.6 -67.28 -13 -54.28 -80.85 -73.36 4.37 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG742403A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -46.68 -13 -33.68 -66.29 -54.43 4.85 12.60 H
5640 -57.66 -13 -44.66 -81.11 -65.18 5.58 13.10 H
7520 -58.57 -13 -45.57 -82.09 -63.31 6.56 11.30 H
9400 -50.99 -13 -37.99 -79.03 -55.42 7.47 11.90 H
Middle
3760 -58.23 -13 -45.23 -78.62 -65.98 4.85 12.6 \Y,
5640 -53.98 -13 -40.98 -78.03 -61.50 5.58 13.1 \Y,
7520 -58.97 -13 -45.97 -82.51 -63.71 6.56 11.3 \Y,
9400 -52.92 -13 -39.92 -80.67 -57.35 7.47 11.9 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -40.89 -13 -27.89 -60.92 -48.64 4.85 12.60 H
5640 -55.42 -13 -42.42 -78.87 -62.94 5.58 13.10 H
7520 -57.39 -13 -44.39 -80.91 -62.13 6.56 11.30 H
9400 -52.98 -13 -39.98 -81.02 -57.41 7.47 11.90 H
Middle
3760 -47.33 -13 -34.33 -67.72 -55.08 4.85 12.6 Y,
5640 -52.68 -13 -39.68 -76.73 -60.20 5.58 13.1 Y,
7520 -58.12 -13 -45.12 -81.66 -62.86 6.56 11.3 \Y,
9400 -51.92 -13 -38.92 -79.67 -56.35 7.47 11.9 Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON International (ShenzZhen) INC.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : R38YL3701A

Page Number
Report Issued Date : Jul. 12, 2017
Report Version

: B2 of B3

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




saronis. FCC RF Test Report

Report No. : FG742403A

WCDMA Band V(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1673.04 -71.10 -13 -58.10 -76.66 -75.51 2.84 9.40 H
2509.56 -68.29 -13 -55.29 -78.71 -73.04 3.7 10.60 H
3346.08 -66.15 -13 -53.15 -80.91 -72.23 4.37 12.60 H
Middle
1673.04 -71.98 -13 -58.98 -76.69 -76.39 2.84 9.40 \%
2509.56 -68.98 -13 -55.98 -78.81 -73.73 3.70 10.60 \
3346.08 -67.31 -13 -54.31 -80.88 -73.39 4.37 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -49.06 -13 -36.06 -68.67 -56.81 4.85 12.60 H
5640 -59.48 -13 -46.48 -82.93 -67.00 5.58 13.10 H
7520 -58.57 -13 -45.57 -82.09 -63.31 6.56 11.30 H
Middle
3760 -52.79 -13 -39.79 -73.18 -60.54 4.85 12.6 \Y
5640 -58.79 -13 -45.79 -82.84 -66.31 5.58 13.1 \Y
7520 -58.97 -13 -45.97 -82.51 -63.71 6.56 11.3 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -53.39 -13 -40.39 -712.72 -61.62 4.37 12.60 H
5197.8 -60.40 -13 -47.40 -84.56 -68.16 4.94 12.70 H
6930.4 -58.06 -13 -45.06 -81.97 -63.44 6.32 11.70 H
Middle
3465.2 -60.48 -13 -47.48 -76.56 -68.71 4.37 12.60 \%
5197.8 -64.92 -13 -51.92 -84.43 -72.68 4.94 12.70 \%
6930.4 -58.46 -13 -45.46 -82.37 -63.84 6.32 11.70 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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